FILED 5/10/2021
DOCUMENT NO. 03969-2021
FPSC - COMMISSION CLERK

d
RADEY

ATTORNEYS & COUNSELORS at LAW

PHONE (850) 425-6654 FAX (850) 425-6694 WEE WWW.RADEYLAW.COM
MAIL POST OFFICE BOX 10967 | TALLAHASSEE, FL 32302 OFFICE 301 SOUTH BRONOUGH ST.| STE. 200| TALLAHASSEE, FL 32301

tcrabb@radeylaw.com
May 10, 2021

Florida Public Service Commission
Office of Commission Clerk

2540 Shumard Oak Boulevard
Tallahassee, FL 32399-0850

Re: Docket No.: 20210093-WS
Dear Commission Clerk:

Exhibit O to the Application document originally filed on May 3, 2021 (document
number 03856-2021) contains certain personally identifiable financial information,
including social security numbers. We accordingly request that you maintain that version
[...]
can commence work required to address customer service issues quickly and efficiently. The
company would ensure customers served by the system have access to customer service
representatives during normal business hours to talk about any customer concerns. Additionally,
CSWR-Florida would establish a utility-specific webpage and dedicated email address to keep
customers informed about their utility service. Mirroring the relevant utility homepage
information, The Company will also implement a dedicated social media page to offer another
avenue of communication with customers about utility matters. The social media account will be
manned by customer service representatives who can quickly answer customer questions. Finally,
the company would offer online bill paying options to customers including e-checks, debit card,
and creditcards.

Exhibit D



Exhibit E




AQUARINA UTILITIES, INC. ORIGINAL SHEET NO. 3.1
WATER TARIFF

(Continued from Sheet No.3.0)

DESCRIPTION OF TERRITORY SERVED

WATER SERVICE AREA

A PORTION OF SECTIONS 25, 35 AND 36 TOWNSHIP 29 SOUTH, RANGE 38 EAST, SECTION 31,
TOWNSHIP 29 SOUTH, RANGE 39 EAST, SECTION 1, TOWNSHIP 30 SOUTH, RANGE 38 EAST AND
SECTION 6, TOWNSHIP 30 SOUTH, RANGE 39 EAST, BREVARD COUNTY, FLORIDA BEING MORE
PARTICULARLY DESCRIBED AS FOLLOWS;

BEGIN AT THE SOUTHWEST CORNER OF SAID SECTION 25 AND RUN N00°19'34"W ALONG THE
WEST LINE OF SAID SECTION 25 A DISTANCE OF 1327.58 FEET TO THE NORTH LINE OF THE
SOUTH 1/2 OF THE SOUTH 1/2 OF SAID SECTION 25; THENCE RUN S88°30'24"E ALONG NORTH
LINE OF THE SOUTH 1/2 OF THE SOUTH 1/2 OF SECTION 25 A DISTANCE OF 2634 FEET MORE
OR LESS TO THE MEAN HIGH WATER LINE OF THE ATLANTIC OCEAN; THENCE RUN
SOUTHERLY ALONG SAID MEAN HIGH WATER LINE THROUGH SAID SECTIONS 25, 36, 31 AND 6
A DISTANCE OF 12127 FEET MORE OR LESS TO THE SOUTH LINE OF THE NORTH 1/2 OF THE
SOUTH 1/2 OF SAID SECTION 6; THENCE RUN N88°48'45"W ALONG THE SOUTH LINE OF THE
NORTH 1/2 OF THE SOUTH 1/2 OF SECTION 6 A DISTANCE OF 1524 FEET MORE OR LESS TO
THE MEAN HIGH WATER LINE OF THE INDIAN RIVER; THENCE RUN NORTHERLY ALONG THE
MEAN HIGH WATER LINE OF THE INDIAN RIVER AND MULLET CREEK 16336 FEET MORE OR
LESS TO THE NORTH LINE OF SAID SECTION 35; THENCE RUN S88°22'47"E ALONG THE NORTH
LINE OF SECTION 35 A DISTANCE OF 982 FEET MORE OR LESS TO THE POINT OF BEGINNING.

Reaqinald Burge
ISSUING OFFICER
Secretary

TITLE

Exhibit E - 1 of 4




FLORIDA PUBLIC SERVICE COMMISSION
APPROVED

AUTHORITY NO. _ WS-13-0037

DOCKET NO. 110061-WS

ORDER NO.PSC-12-0577-PAA-WS

EFFECTIVE: November 16,2012

Jomes W. Deowv

DIRECTOR
DIVISION OF ECONOMICS

Exhibit E - 2 of 4




AQUARINA UTILITIES, INC. ORIGINAL SHEET NO. 3.1
WASTEWATER TARIFF

(Continued from Sheet No.3.0)

DESCRIPTION OF TERRITORY SERVED

WASTEWATER SERVICE AREA

A PORTION OF SECTIONS 25, 26, 35 AND 36 TOWNSHIP 29 SOUTH, RANGE 38 EAST, AND
SECTION 31, TOWNSHIP 29 SOUTH, RANGE 39 EAST, BREVARD COUNTY, FLORIDA BEING MORE
PARTICULARLY DESCRIBED AS FOLLOWS;

BEGIN AT THE WEST 1/4 CORNER OF SAID SECTION 25 AND RUN NO00°18'50"W ALONG THE
WEST LINE OF SAID SECTION 25 A DISTANCE OF 1340.83 FEET TO THE NORTH LINE OF THE
SOUTH 1/2 OF THE NORTH 1/2 OF SAID SECTION 25; THENCE RUN S$88°31'07"E ALONG NORTH
LINE OF THE SOUTH 1/2 OF THE NORTH 1/2 OF SECTION 25 A DISTANCE OF 1351 FEET MORE
OR LESS TO THE MEAN HIGH WATER LINE OF THE ATLANTIC OCEAN; THENCE RUN
SOUTHERLY ALONG SAID MEAN HIGH WATER LINE THROUGH SAID SECTIONS 25, 36, AND 31 A
DISTANCE OF 9203 FEET MORE OR LESS TO THE EASTERLY EXTENSION OF THE SOUTH LINE
OF THE NORTH 1/2 OF THE SOUTH 1/2 OF SAID SECTION 36; THENCE RUN N88°23'42"W ALONG
SAID LINE AND THE SOUTH LINE OF THE NORTH 1/2 OF THE SOUTH 1/2 OF SECTION 36 A
DISTANCE OF 790 FEET MORE OR LESS TO THE MEAN HIGH WATER LINE OF THE INDIAN
RIVER; THENCE RUN NORTHERLY ALONG THE MEAN HIGH WATER LINE OF THE INDIAN RIVER
AND MULLET CREEK 8315 FEET MORE OR LESS TO THE SOUTH LINE OF SAID SECTION 26;
THENCE RUN S$88°22'47"E ALONG THE SOUTH LINE OF SAID SECTION 26 A DISTANCE OF 982
FEET TO THE COMMON CORNER OF SAID SECTIONS 25, 26, 35 AND 36; THENCE RUN ALONG
THE WEST LINE OF SAID SECTION 25 N00°19'34"W 1327.68 TO THE SOUTHEAST CORNER OF
GOVERNMENT LOT 3 OF SAID SECTION 26; THENCE RUN N88°30'25"W ALONG THE SOUTH LINE
OF SAID GOVERNMENT LOT 3 A DISTANCE OF 1276 FEET MORE OR LESS TO THE MEAN HIGH
WATER LINE OF MULLET CREEK; THENCE RUN NORTHERLY ALONG THE MEAN HIGH WATER
LINE OF MULLET CREEK 1203 FEET MORE OR LESS TO THE NORTH LINE OF THE SOUTHEAST
1/4 OF SAID SECTION 26; THENCE RUN 888°3112"E ALONG THE NORTH LINE OF THE
SOUTHEAST 1/4 OF SECTION 26 A DISTANCE OF 2431 MORE OR LESS TO THE POINT OF
BEGINNING.

Reainald Burge
ISSUING OFFICER
Secretary

TITLE

Exhibit E - 3 of 4




FLORIDA PUBLIC SERVICE COMMISSION
APPROVED

AUTHORITY NO. __WS-13-0037

DOCKET NO. 110061-WS

ORDER NO.PSC-12-0577-PAA-WS

EFFECTIVE: November 16. 2012

James W. Deawv

DIRECTOR
DIVISION OF ECONOMICS

Exhibit E - 4 of 4



Exhibit F




EXHIBIT F

Approving the proposed transfer of water and wastewater assets currently owned by Aquarina
Utilities, Inc., would be in the public interest. The affiliated group to which CSWR-Florida UOC
belongs has demonstrated it has the managerial and operational expertise and experience necessary
to own and operate the subject systems. It also has access to capital necessary to repair and upgrade
those systems to ensure they comply with all health and environmental regulations and provide
safe and reliable service to customers.

CSWR, LLC, and its affiliated utility operating companies have a proven track record of acquiring
small, oftentimes distressed, water and wastewater systems, making the repairs and upgrades those
systems require, and operating them in a way that pleases utility and environmental regulators
alike. As evidence of their successes, utility, and environmental regulators in several states where
affiliates currently operate have sought out those affiliates and asked them to become the
emergency operator of systems in need of immediate aid. The Missouri Public Service
Commission and the Missouri Department of Natural Resources have recognized the solid track
record CSWR and its affiliates have established for acquiring, rehabilitating, maintaining, and
operating troubled water and wastewater systems in that state. And ina recent order authorizing
the group’s Kentucky affiliate to acquire several troubled wastewater systems, the Kentucky Public
Service Commission expressly found the group has the financial, technical,and managerial ability
necessary to provide reasonable service to the public.

As its website expressly states, the mission of CSWR and its affiliates is to bring safe, reliable,
and environmentally responsible water resources to every community in the United States. As it
works to accomplish that objective, the group is transforming how water utilities work by using
technology and innovation to quickly assess and invest in reliable infrastructure that meets or
exceeds stringent state and federal safety standards, ensuring all communities across the country
have access to safe, clean, and reliable water resources while protecting the aquifers, lakes, rivers,
and streams that are essential to our world.

Exhibit F



Exhibit G




EXHIBITG

Based on its preliminary engineering analysis, CSWR-Florida UOC has identified significant
operational and compliance issues with Aquarina’s water and wastewater systems. The following
report details the results of that analysis.

Exhibit G - 1 of 4



Aqguarina Water and Wastewater Systems (FLA010352 & FL3054060)
i | QWL N ..

Wastewater (FLAO10352)

The Aquarina wastewater facility is a 99,000 GPD extended aeration facility serving 339 connections and
an estimated population of 1,017. Based on connection count, the estimated daily flow at the facility is
around 85,000 GPD, which is too close to the design flow to leave room for any I1&I flows or high flow
periods. During rain events and other high flow conditions, the plant becomes overloaded and cannot
provide adequate treatment. The flow path through the facility consists of influent screening, aeration,
clarification, filtration, chlorination, with aerobic digestion of biosolids. The facility is sized for three
blowers, however only two are functional. A third blower should be added for redundancy. The clarifier
has a thick layer of duckweed on top of it, suggesting the skimmer arm is broken or not functioning. This
prevents floating solids from being returned to the activated sludge basin and compromises the facilities
ability to waste and therefore meet effluent limits. The sand filters are plugged and currently the
operator is bypassing this treatment process. This alone represents an excursion from the required

Exhibit G - 2 of 4



filtration process described on the permit. A tertiary filter should be installed in leu of these sand filters.
The facility discharges into two drain fields totaling 0.114 acres. Aquarina Utilities WWTF has numerical
limits on flow, BOD, TSS, Fecal Coliform, pH, Total Residual Chlorine, and Total Nitrogen. Report only
parameters include Phosphorus, Chloride, and Total Recoverable Sodium. The site is not well kept, trash
and defective equipment are frequently left on site. Vegetation has grown over the fencing and
damaged it in many areas. The fence should be replaced, and vegetation cleared within a certain
distance of the new fence. The two lift stations are in fair condition, however new pumps at each
station are needed. Overall, the facility is in fair condition, but upgrades are needed to the aeration
system, clarifier, and filtration system to reach compliance with its operating permit. The estimated
costs and planned projects described below are preliminary as due diligence is ongoing. A third-party
engineering contractor is in the process of preparing an in depth memorandum with more detailed site
information, history, compliance history, and recommendations for improvements required to achieve
compliance and bring the system into a maintainable condition.

Estimated Costs for Wastewater Improvements

WASTEWATER
CONSTRUCTION ITEM QUANTITY | UNIT UNIT PRICE | EXTENDED PRICE
Fencing - woven wire with single strand 2500 LF $9.00 $22,500
barbed wire
Mission Remote monitoring 3 LS $15,000 $45,000
Vegetation Removal 1 LS $15,000 $15,000
New Blower 1 LS $20,000 $20,000
New Skimmer Arm 1 LS $30,000 $30,000
Tertiary Filter 1 LS $100,000 $115,000
New Lift Station Pumps 4 LS $8,000 $32,000
Capital Maintenance 1 LS $25,000 $25,000
SUBTOTAL $304,500
Engineering - Design $40,000
Engineering - Facility Report $10,000
Engineering - Construction Services $15,000
Surveying Fees $30,000
GIS $5,000
Contingency(10%) $30,500
TOTAL $435,000

Drinking Water (FL3054060)

The Aquarina Utilities water system currently serves 306 connections and an estimated population of
918 customers. The facility currently utilizes two wells, one for irrigation and one for drinking water.
The irrigation well bypasses disinfection processes and has its own separate distribution system.
Maintaining both distribution systems will lead to larger operational costs. There is also a third well at
the facility, but it is offline. The operator was not sure if this well is sealed. An investigation should take
place and the well should be sealed if it has not been already. The treatment processes in use are
chlorination with sodium hypochlorite solution, reverse osmosis, cartridge filtration, packed tower
aeration, and corrosion control (antiscalant). The filters and reverse osmosis waste into the wastewater

Exhibit G - 3 of 4



treatment plant on site. All treatment processes appear to be in good working condition. However, the
reverse osmosis system will lead to higher operational cost due to its complexity. There is a large
ground storage tank and a hydropneumatic tank that provides pressure to the distribution system. Both
are in fair condition and should be inspected and cleaned. Itis also recommended that automatic
flushers be installed at strategic points in the distribution system. This will decrease water age and
sediment buildup. The estimated costs and planned projects described below are preliminary as due
diligence is ongoing. A third-party engineering contractor is in the process of preparing an in depth
memorandum with more detailed site information, history, compliance history, and recommendations
for improvements required to achieve compliance and bring the system into a maintainable condition.

Estimated Costs for Drinking Water Improvements

Water
CONSTRUCTION ITEM QUANTITY UNIT UNIT PRICE | EXTENDED PRICE
Plug Offline Well 1 LS $50,000 $50,000
Mission Remote monitoring 3 LS $15,000 $45,000
Clean/Inspect Ground Storage Tank 1 LS $50,000 $50,000
Clean/Inspect Hydropneumatic Tank 1 LS $20,000 $20,000
Well House Improvements 1 LS $15,000 $15,000
Install Automatic Flushing Devices 4 LS $30,000 $120,000
Capital Maintenance 1 LS $25,000 $25,000
SUBTOTAL $325,000
Engineering - Design $30,000
Engineering - Facility Report $10,000
Engineering - Construction Services $15,000
Surveying Fees $30,000
GIS $5,000
Contingency(10%) $32,500
TOTAL $447,500

Exhibit G - 4 of 4



Exhibit H




EXHIBIT H

In Section 3.01(c) of the Purchase and Sale Agreement (Exhibit A), Aquarina Utilities makes the
following representation:

(c) Seller has and will have at Closing good, merchantable, and insurable title,
in fee simple, to the Property, free and clear of all mortgages, liens, claims, or
other encumbrances (except those required by the Title Company in the Title
Commitment to be fully satisfied with the Purchase Price at the Closing).

At closing, Section 4.01(b) of the Purchase and Sale Agreement requires Aquarina to deliver to
CSWR-Florida:

(i1) A general warranty deed in executed form, conveying good,
merchantable, and insurable title in fee simple to all of the Immovable Property,
free and clear of any and all mortgages, liens, encumbrances, claims, conditions,
easements, assessments, and restrictions, except for the Permitted Exceptions, if
any;

(ii1) A duly executed bill of sale, conveying all of the Movable Property
described in EXHIBIT B, free and clear of any and all mortgages, liens, claims,
restrictions, and encumbrances;

(iv) A duly executed termination of lease, terminating any existing
lease agreements encumbering or relating to the Property;

(v) A duly executed assignment of any interest in any other Property used
and/or useful in the operation of the System that is owned by Seller;

(vi) Such other instruments and documents that are customarily executed
by a seller of immovable property in the county in which the Property is located,
including, but not limited to, resolutions or unanimous written consents of the
Board of Directors of Seller, and if required the shareholders of Seller, to authorize
the sale of the Property to Buyer pursuant to this Agreement;

Between the date of this application and closing, CSWR-Florida will conduct additional due
diligence, which includes engaging a Florida title company to review relevant records related to
real property assets Aquarina Utilities proposes to transfer to confirm the rightful owner(s)
and identify any title defects that will be cured prior to closing. Although documents required by
Section 4.01(b) do not currently exist, they can be provided post-closing if necessary to establish
CSWR-Florida’s ownership or long-term use rights.

Exhibit H



Exhibit [




Florida Department of R oo

Environmental Protection
Carlos Lopez-Cantera

Central District Lt. Governor

3319 Maguire Boulevard, Suite 232 _
Orlando, Florida 32803-3767 Noah Valenstein
Secretary

STATE OF FLORIDA
DOMESTIC WASTEWATER FACILITY PERMIT

PERMITTEE: PERMIT NUMBER:  FLA010352

Aquarina Utilities, Inc. FILE NUMBER: FLAO010352-006-DW3P
EFFECTIVE DATE: March 24, 2018

RESPONSIBLE OFFICIAL: EXPIRATION DATE: March 23, 2023

Burge Kevin, President

1726 NE Darlich Avenue

Jensen Beach, Florida 34957
(772) 405-8090

FACILITY:

Aquarina Utilities WWTF